AIRSHIRZ® PARTS

PART#  |DESCRIPTION

100315  |[POWER UNIT, POULTRY, XXLARGE CYLINDER
108171  |POWER UNIT LARGE CYLINDER
108172  |POWER UNIT SMALL CYLINDER
108476  |POWER UNIT X-LARGE CYLINDER
108723  |POWER UNIT XXLARGE CYLINDER
102473  |BLADE ASSY, TABLE TOP, 3" BLADE LENGTH
102656  |BLADE ASSY, KEVLAR TABLE TOP, SERRATED
104487  |BLADE ASSEMBLY, RUBBER, TABLETOP
108053  |BLADE ASSY, STRAIGHT 4-1/4"
108054  |BLADE ASSY, CURVED 4-1/4"
108055  |BLADE ASSY, BALL TIP 4-1/4"
108146  |BLADE ASSY, GIZZARD 4-1/4"
108169  |BLADE ASSY, STRAIGHT 3-1/4"
108170  |BLADE ASSY, NECK BREAKER
108208  |BLADE ASSY, BRLR VENT BALL TIP
108209  |BLADE ASSY, BALL TIP 3-1/4"
108210  |BLADE ASSY, EVIS CURVED 4-1/4"
108224  |BLADE ASSY, INVERTED NECK BRKR
108361  |BLADE ASSY, STRAIGHT 5-1/4"
108375  |BLADE ASSY, GIZZARD 5-1/4"
108475  |BLD ASSY-STRT LOW PRFILE 4-1/4
108496  |BLD ASSY-STRT LOW PRFILE 2-1/2
108498  |BLADE ASSY, SERRATED STRT 1-3/8
108499  |BLADE ASSY, STRAIGHT 1-11/16"
108505  |BLADE ASSY, TABLE TOP

108526  |BLADE ASSY, SIDE CUTTER

108539  |BLADE ASSY, SERRTD STRT 2-1/2"
108700  |BLADE ASSY,TABLETOP MICRO-SERR
108702  |BLADE ASSY, MICRO-SERR. 3-3/4"
108720  |BLADE ASSY, KEVLAR TABLETOP
108809  |BLADE ASSY, 4-1/4", BL 121
108810  |BLADE ASSY, 1-3/4", BL 124

108811  |BLADE ASSY, 2-1/4", BL 138
108812  |BLADE ASSY, 3-1/4", BL 143

108813  |BLADE ASSY, 4-1/2", BL 149
108814  |BLADE ASSY, 4-1/4", BL 153

108815  |BLADE ASSY, 3", BL 155

108816  |BLADE ASSY, 4-1/4", BL 163

108817  |BLADE ASSY, 4-1/4", BL 167
108818  [BLADE ASSY, 3", BL 113

108819  |BLADE ASSY, 4-1/4", BL 114
108820  |BLADE ASSY, 4-1/4", BL 144
108821  |BLADE ASSY, 3-1/2", BL 154

ﬁ BETTCHER®
4 [ndustries, Inc.



AIRSHIRZ® PARTS

PART # DESCRIPTION

108822 BLADE ASSY, 3-1/2",BL 173

108823 BLADE ASSY, 3-1/4", BL 104

108824 BLADE ASSY, 2-1/2", BL 105

108825 BLADE ASSY, 2-3/16", BL 110

108826 BLADE ASSY, 1-3/4", BL 120

108827 BLADE ASSY, 2", BL 122

108828 BLADE ASSY, 3-1/4", BL 134

108829 BLADE ASSY, 5-1/4",BL 111

108830 BLADE ASSY, 4-3/4", BL 160

108831 BLADE ASSY, 5-1/4", BL 168

108832 BLADE ASSY, 2-1/2",BL 172

108833 BLADE ASSY, 1-3/8",BL171

108834 BLADE ASSY, 3-1/4", BL 129

108836 BLADE ASSY, 3-1/4", BL 151

108837 BLADE ASSY, 3-1/4", BL 156

108838 BLADE ASSY, 2-1/2", BL 162

108839 BLADE ASSY, 4-1/4", BL 148

108840 BLADE ASSY, 3-3/8", BL 159

101440 FITTING, AIR, 5/32" TUBE ID

102463 WORKLIGHT ASSEMBLY

103285 FITTING GREASE

103361 BLADE ASSY, TABLETOP, 4-1/4", 35 DEG CUT
103439 O-RING -025

103544 BLADE ASSY, STRAIGHT 4 1/4" BRASS WASHER
103545 BLADE ASSY, 2", BL 122

103546 BLADE ASSY, 2 - 1/2", BRASS WASHER
103709 LABEL WARNING

103799 BLADE ASSEMBLY, REVERSE CURVE
104140 BLADE ASSY, GIZZARD 4-1/4 SERRATED
105049 30° BLADE ASSEMBLY, STRAIGHT 3-1/4"
108017 CONTROL VALVE ASSY

108021 TUBE FITTING

108032 ROD - CYLINDER

108034 BEARING

108039 SCREW #10-32X1/2 PAN HD SLF SL
108042 FILTER ASSY

108043 FILTER, REWORKED

108044 FEMALE-LINE CONNECT

108045 MALE-LINE CONNECT

108052 FRAME - PRESSED ASSY

108069 FINGERLOOP ASSEMBLY

108074 SPRING FLAT

108082

WASHER - BLADE

ﬁ BETTCHER®
4 [ndustries, Inc.



AIRSHIRZ® PARTS

PART # DESCRIPTION

108088 SCRW 4-40 X 5/16 FLAT SELF LK
108100 PIN-RETAINER

108102 TUBING, 1/8 1.D. X 5-1/4 LONG
108103 TUBING, 1/8 1.D. X 1-7/8 LONG
108111 PIN RETAINER REAR

108112 WASHER, DRIVE

108113 LOCKING SLEEVE

108120 BASE, SMALL/LARGE

108121 PISTON - CYLINDER - LARGE
108125 SEAT - FRONT

108134 CLIP

108138 LATCH RING

108141 SET SCREW 8-32 X 1/8 SELF-LOCK
108151 SCW 8-32 X 7/16 FLAT SELF LOCK
108153 LABEL - COVER TOP

108156 LOCKNUT

108158 BUCKLE ASSY

108159 MICROBREAK STRAP SUB-ASSY
108160 MICROBREAK STRAP ASSEMBLY
108163 SNAP #8-32 PHILLIPS HEAD
108175 BEARING - CONTROL VALVE
108185 SCREW #10-32 SPECIAL, SELF-LCK
108196 FILTER ELEMENT WITH WASHER
108198 KIT, POWER CYLINDER OVERHAUL
108199 KIT, CONTROL VALVE SEALS
108200 REGULATOR WITH GAUGE
108201 FILTER ASSEMBLY

108205 KIT, BLADE BUSHING

108206 KIT, DRIVE LINK

108213 SCREW-BLADE, HEX HEAD .76 LG
108220 TUBING - TRIMMED COIL

108221 TWIN TUBING ASSEMBLY

108226 KIT, MAINTENANCE TOOL
108261 PISTON - SMALL, 7/8 BORE
108262 CYLINDER - SMALL, 7/8 BORE
108263 POWER CYLINDER ASSEMBLY-SMALL
108296 KIT, POWER CYLNDER OVERHAUL-SM
108299 LATCH RING, BUMP RESISTANT
108303 LINK - SUPPORT, 8.5 INCH
108304 FINGERLOOP ASSEMBLY, OFFSET
108307 SCREW-NYLON #4-40 X 3/16
108313 KIT, FINGERLOOP BUMPER REPLCMT

108334

KIT, FILTER GAUGE

ﬁ BETTCHER®
4 [ndustries, Inc.



AIRSHIRZ® PARTS

PART # DESCRIPTION

108385 CLEVIS BEARING TOOL-PWR CYLIND
108418 BOOT, SWITCH

108419 FLANGE, WHEEL

108429 GUARD, WHEEL, RIGHT

108430 GUARD, WHEEL, LEFT

108431 GAP GAUGE ASSY

108434 INSERT-POST

108435 LABEL, INSTRUCTION NOTICE
108436 POWER CORD & PLUG ASSY 115V
108437 NUT-ARBOR RH THREAD

108438 NUT - ARBOR LH THREAD

108439 ROD ASSEMBLY

108444 BRACKET, EYESHIELD

108445 SCREW,SPECIAL,MODIFIED HEX HD.
108448 FINGERLOOP ASSEMBLY, OPEN
108450 LABEL, WATER WARNING

108455 KIT, FINGERLOOP, L/H OPEN OFFS
108463 4-1/4" STRAIGHT MOVING BLADE
108470 LATCH RING, STROKE LIMITING
108471 BASE - XLARGE

108472 CYLINDER - XLARGE

108473 PISTON - XLARGE

108474 POWER CYLINDER ASSY - XLARGE
108478 KIT, LONG BLADE, SHARPENING
108483 CLAMP ASSY, 1.75 WIDE COMPLETE
108485 JAW, CLAMP, 1.75 WIDE

108491 BASE, CLAMP, ASSY 1.75 WIDE
108492 SUPPORT, ASSY 45-80 DEGREES
108493 STOP BLOCK & PIN ASSEMBLY
108494 KIT, X-LARGE CYLINDER OVERHAUL
108501 FINGERLOOP ASSY, OFFSET, SMALL
108503 LINK - POWER

108507 BOLT-SHOULDER

108511 BOLT, HEX HEAD 5/16-24

108512 LOCK NUT, PLASTIC

108514 ANVIL - NECK BREAKER

108515 ANVIL - INVERTED NECK BREAKER
108516 PLATE - SHIELD

108517 BUMPER - RUBBER

108518 FRAME W/REWORKED POST
108519 SLEEVE, POST

108524 CAPACITOR, MOTOR RUN

108532

BRACKET, EYESHIELD

ﬁ BETTCHER®
4 [ndustries, Inc.



AIRSHIRZ® PARTS

PART # DESCRIPTION

108549 FRAME, LITE, PRESSED ASSY
108555 FINGERLOOP ASSY, OPEN (BLUE)
108556 COLLAR, LOCKING

108559 CYLINDER, LARGE, BLUE

108594 TUBING, TRIMMED COIL-ARSRZ LITE
108595 TUBING, TWIN ASSY - ARSRZ LITE
108679 COVER ASSEMBLY - BLUE

108680 COVER ASSEMBLY, AIRSHIRZ
108707 KIT, MICROBREAK STRAP RETROFIT
108708 TEE NUT, SNAP MOUNTING
108710 KIT,CYLINDER PIVOT PIN REPLCMT
108721 PLATE, GUARD EXTENSION, RH
108722 PLATE, GUARD EXTENSION, LH
108724 POWER CYLINDER ASSY, XXLARGE
108725 CYLINDER, FRONT, XXLARGE
108726 PLATE, CENTER, XXLRG CYLINDER
108727 CYLINDER, REAR, XXLARGE

108728 BUSHING, FLANGED, PIVOT
108732 FRAME, PRESSED ASSY XXLARGE
108735 ROD, PISTON, XXLARGE

108736 PISTON, XXLARGE

108738 FITTING ASSEMBLY, TAMPERPROOF
108740 LOCKNUT, TAMPERPROOF FITTING
108742 BEARING, POWER CYLINDER MTG
108749 PLATE, MASTER LINK TOP

108750 WASHER, .031 TEFLON

108754 TUBING, 1/8 1.D. X 1 INCH LONG
108755 FITTING, Y-TUBE

108756 COVER ASSY, BLACK, XXLARGE
108758 FINGERLOOP ASSY, XX-LARGE OPEN
108760 KIT, CYL PIVOT PIN REPLCMT XXL
108761 KIT, DRIVE LINK REPLACEMT XXL
108762 KIT, SERVO LINK ASSY RPLCMT
108763 KIT, LINK PIVOT PIN RPLCMNT
108764 KIT, XXL CYLINDER OVERHAUL
108765 MASTER LINK ASSEMBLY

108766 KIT, FINGERLOOP

108767 KIT, FINGERLOOP, OPEN

108768 KIT, FINGERLOOP, OFFSET

108769 KIT, FINGERLOOP, OFFSET, SMALL
108770 KIT, FINGERLOOP, XXL, OPEN
108772 TUBING, 1/8 1.D. X 1-1/2 LONG

108776

COVER, GUARD LH, 230V EDGEKING

ﬁ BETTCHER®
4 [ndustries, Inc.



AIRSHIRZ® PARTS

PART#  |DESCRIPTION

108777  |COVER, GUARD RH, 230V EDGEKING
108780  |GUARD COVER ASSY, RH, 230V
108781  |GUARD COVER ASSY, LH, 230V
108786  |CYLINDER, LARGE, HEAVY DUTY
108787  |BASE, LARGE, HEAVY DUTY
108788  |POWER CYLINDER ASSY, LARGE, HD
108789  |KIT, PWR CYL OVERHAUL, LG H.D.
108794  |SCREW, #10-32 X 5/16 PAN HD
108798  |KIT, DRV LINK RPLCMT XXL PLTRY
108803  |KIT, H.D. PIVOT PIN REPLACEMNT
108804  |PIN, THREADED, REPAIR

108846  |TUBING, 1/8 I.D. X 2-1/2 LONG
108847  |BLADE ASSY, 4", BL 157

108848  |BLADE ASSY, 3", BL 158

108849  |BLADE ASSY, 4-1/4", BL 164
108850  |BLADE ASSY, 3-3/4", BL 166
108851  |BLADE ASSY, 4-1/4", BL 169
120030  |SCW 5/16-18 X 1 1/2

120185  |DOWELPIN 1/4 X 1

120701  |NUT ACORN #10-32

120771  |SCW 1/4-20 X 1 1/4

120851  |SCW 3/8-16 X 2 1/2

121629  |SPRING - COMPRESSION

121753  |BEARING BALL

122341  |SEAL - ROD CYLINDER

122344  |O-RING, (-008)

122345  |0-RING, (-007)

122346  |WEAR SEAL

122446  |DOWEL PIN 1/8 X 5/8 HDND 420SS
122473  |WEAR SEAL

122474  |O-RING, (-214)

122475  |O-RING, (-024)

122483  |O-RING, (-023)

122601  |PLUNGER, RETR, 3/8-16, SS
122748  |DOWEL PIN 1/8x5/8 UNHARD&GRND
122749  |DOWEL PIN 1/8 X 3/4 SS

123249  |SHOULDER SCREW 1/4 X 3/16
123250  |SCREW 8-32 X 3/16

123526  |WSHR 5/16,.062 THICK - SPECIAL
125587  |FITTING-SWIVEL ELBOW

125591  |FITTING, SWIVEL STRAIGHT

143523

GAUGE AIR PRESSURE

ﬁ BETTCHER®
4 [ndustries, Inc.



